= 4 3 c

8 | o) | D '
ITEM | PART NO. DESCRIPTION QTY. WEIGHT = o DERSE(;’SLCT)ISSN - e
2 | DC-P10 SMALL CLAMP HALF 4 2.21 LBS /_\
3 MT-382-14 5/8" X 14" THREADED ROD 4 1.12 LBS
4 HB5816 HARDWARE KIT (ITEMS 4-6) 1 w
5 | GNOSA 5/8" GALV HEX NUT (A325) 16 0.08 LBS ©
6 GWL-05 5/8" GALV LOCK WASHER 16 0.01 LBS
7 GWFO5A 5/8" GALV FLAT WASHER (A325) 16 0.03 LBS
\EXISTING
- S55510 95 00, e
NS
L o tont o N I R N BB-S2014
ALL DIMENSIONS ARE IN INCHESp U.O.S.. _ - B%P SCA;\EITS DESXEE TO BACK PIPE CLAMP SET
oV o ég‘%ﬁgm e “loriases | A 'ASSEMBLY DRAWING
noe =010 i = ey mzs
REMOVE BURRS AND BREAK EDGES .005 A WWWWWW % ORLAND PARK, IL. 60462
DO NOT SCALE THIS PRINT 2433 1BS JAIN D RIENWVEI LA
5 t /4 I 3 [ E I 1




